
620 DUKE 37KW <1996><EU><970061>
LIGHTING SYSTEM

30832



Pos Part Number Description Additional Text Quantity

0 58311147001 HEADLIGHT SUPPORT R/S BOTTOM 1.00

1 58301098100 PLASTIC CAP 3/8'' 261 1.00

2 0912040163 AH SCREW DIN0912-M 4X16 1.00

3 58311049003 ADJUSTING BUTTON DUKE'94 1.00

4 58311049008 LOCKING WASHER DUKE'95 1.00

5 58311049002 ADJUSTING SCREW M8 1.00

6 0125080003 washer DIN 125 A -8.4 3.00

7 31008060000 rubber grommet D=8mm open 1.00

8 58311049009 SUPPORT WASHER '95 1.00

9 58311049007 TENSIONING SPRING 1 X 12 X 35 1.00

10 58311049000 ADJUSTING SCREW BRACKET DUKE94 1.00

11 0936080003 HEXAGON NUT DIN0936-M 8 2.00

12 58303050054 PRESSURE PIECE T16663 1.00

13 54635036000 BUSHING 2.00

14 56401040000 rubber bushing 1.00

15 0021060003 Washer DIN9021-A 6.4 ONLY USA 1.00

16 0912060353 AH SCREW DIN0912-M 6X35 1.00

17 0797060003 TOOTH LOCK WASH. DIN6797-A 6,4 1.00

18 0799070000 TAB WASHER DIN6799-RS 7,0 625 SC SUPERMOTO 1.00

20 58311009000 HEADLIGHT COVER DUKE'94 1.00

21 58311045000 HEADLIGHT CARRIER DUKE'94 1.00

22 58311047000 HEADLIGHT SUPPORT TOP 1.00

24 54335031000 RUBBER GROMMET 20X15-M6X10 (2) 2.00

25 0912060503 AH SCREW DIN0912-M 6X50 2.00

26 58311147000 HEADLIGHT SUPPORT L/S BOTTOM 1.00

27 56509064000 SELF LOCKING NUT M6 2.00

28 0934060003 Hex. nut DIN 934 M6 4.00

29 0797060003 TOOTH LOCK WASH. DIN6797-A 6,4 4.00


